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STANDARD PRODUCT:  Cold rolled low carbon steel strip TOTAL WEIGHT
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ROLLING NO. S GRADE 0 |SURFACE|SURFACE A;’N;L
QUALITY| FINISH C Si Mn S P Als B
4PQO419542 4Y792452P0Q2 SAE1008B 9.815 D s 0.04 | 0030 | 016 | 0.008 | 0.015 | 0.028 | 0.0012
4PQO419601 4Y79246ZP0Q1 SAE1008B 10.375 D s 0.03 | 0.020 | 0.17 | 0.008 | 0.015 | 0.024 | 0.0012
4PQ0419602 4Y792462P0Q2 SAE10088 9.61 D s 0.03 | 0020 | 0.17 | 0.008 | 0.015 | 0.024 | 0.0012
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ROLLING NO. COIL NO. I.S. (MPa) Y.S. (MPa) EL. (%) B.T. gp roo FifiikbER Mpa
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4PQD419542 4Y792452P0Q2 326 49.0 0 191
4PQ0419601 4Y792467P0Q1 321 49.0 o} 202
4PQ0419602 4Y792462P0Q2 321 49.0 0 /‘ 202
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LG SHIEHREJEAL . Effective with quality prove seal, Y
BvE 2. Z5 Uk WA AR SR A N R AR S AT S S 5 . we certify that the products have been produced and inspected according to standard and agreement. (l)ﬁ)illf'ﬁﬁ =
REMARKS 3.iiE?%‘.%‘;‘\é‘r- EN 10204;:;004 31, Certiﬁcatle according to-EN 10204‘2004‘3. 1. ﬁmﬁﬂggﬁg S
4. R ortsg. Dimensions tolerances on dimensions are in accordance with standard.
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